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Department of Vermont Health Access Updated: 9/30/16
Pharmacy Benefit Management Program

Vermont Preferred Drug List and Drugs Requiring Prior Authorization
(includes clinical criteria)
The Commissioner for Office of Vermont Health Access shall establish a pharmacy best practices and cost control program designed to reduce the
cost of providing prescription drugs, while maintaining high quality in prescription drug therapies. The program shall include:
"A preferred list of covered prescription drugs that identifies preferred choices within therapeutic classes for particular diseases and conditions,
including generic alternatives™
From Act 127 passed in 2002
The following pages contain:
» The therapeutic classes of drugs subject to the Preferred Drug List, the drugs within those categories and the criteria required for Prior
Authorization (P.A.) of non-preferred drugs in those categories.
* The therapeutic classes of drugs which have clinical criteria for Prior Authorization may or may not be subject to a preferred agent.
» Within both of these categories there may be drugs or even drug classes that are subject to Quantity Limit Parameters.
Therapeutic class criteria are listed alphabetically. Within each category the Preferred Drugs are noted in the left-hand columns. Representative non-
preferred agents have been included and are listed in the right-hand column. Any drug not listed as preferred in any of the included categories
requires Prior Authorization.

GHS/Change Healthcare GHS/Change Healthcare GHS/Change HealthcareSr. Account Manager:
PRESCRIBER Call Center: PHARMACY Call Center:
PA Requests PA Requests Michael Ouellette, RPh
Tel: 1-844-679-5363; Fax: 1-844-679-5366 Tel: 1-844-679-5362 Tel: 802-922-9614
Note: Fax requests are responded to within 24 hrs. Available for assistance with claims processing Fax:
For Urgent requests, please call GHS/Emdeon Directly E-Mail: mouellette@changehealthcare.com
DVHA Medical Staff: DVHA Pharmacy Unit Staff: DVHA Pharmacy Administration:
Medical Director Stacey Baker Director of Pharmacy Services
J. Scott Strenio, M.D. Tel: 802-241-0140 Nancy Hogue, Pharm. D.
Tel: 802-871-3194 Fax: 802-879-5651 Tel: 802-241-0143

E-Mail: stacey.baker@vermont.gov Fax: 802-879-5651

E-mail: nancy.hogue@vermont.gov

This is not an all-inclusive list of available covered drugs and includes only managed categories. Unless otherwise stated, the listing of a particular brand or generic name includes all dosage forms of
that drug. NR indicates a new drug that has not yet been reviewed by the P&T Committee.
Drugs highlighted in yellow denote a change in PDL status.
To search the PDL, press CTRL + F
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ORAL AGENTS

DOXYCYCLINE MONOHYDRATE 50MG, 100MG
CAPS

DOXYCYCLINE MONOHYDRATE SUSP
25MG/5ML

MINOCYCLINE 50MG 100MG CAPS

ISOTRETINOIN{ CAP
(AMNESTEEM, CLARAVIS, MYORISAN)

TOPICAL ANTI-INFECTIVES

BENZOYL PEROXIDE PRODUCTS
BENZOYL PEROXIDE ¥

2.5%,5%, 10% G,

5%, 6%,7%, 10% CL;

10%C;

5%, 10% L;

5.3%, 9.5% F

ACNE AGENTS

Adoxa®* (doxycycline monohydrate) 150mg tab
Doryx (doxycycline hyclate) tabs

Doxycycline 50mg, 75mg, 100mg, 150mg tabs
Doxycycline 75mg, 150mg caps

Oracea® (doxycycline monohydrate) 40 mg cap
Vibramycin®* (doxycycline hyclate) 100 mg cap
Vibramycin®* (doxycycline hyclate) suspension
Vibramycin® (doxycycline calcium) syrup

Al other brands

Eryped® (erythromycin ethylsuccinate)
Erythrocin (erythromycin stearate)

PCE Dispertab® (erythromycin base)

All other brands

Minocycline 50mg, 75mg, 100mg tabs
Solodyn® (minocycline) tabs ER
EES® (erythromycin ethylsuccinate)
Eryped® (erythromycin ethylsuccinate)

ERY-TAB® (erythromycin base, delayed release)
Erythrocin (erythromycin stearate)

Erythromycin Based

Erythromycin Ethylsuccinate (E.E.S. ® , Eryped®)
PCE Dispertab® (erythromycin base)
Tetracycline 250mg, 500mg cap

Absorica® (isotretinoin) capsules

Zenatane cap (isotrentinoin)

Al other brands

Benzepro 5.3%, 9.8% F; 6% P; 7% CL

PanoxylG; 10% B, 4% CL
All other brands
Cleocin-T®%* (clindamycin) 1% S, P, L, G

All other brands

Non-preferred doxycycline/minocycline products: patient has had a documented
side effect, allergy, or treatment failure with a preferred
doxycycline/minocycline. If a product has an AB rated generic, the trial must be
the generic formulation.

Oracea: patient has a diagnosis of Rosacea AND patient has had a documented side
effect, allergy, or treatment failure with both a preferred doxycycline and
minocycline.

Vibramycin Suspension, Syrup: patient has a medical necessity for a liquid dosage
form AND a documented failure of preferred doxycycline suspension.

Erythromycin products: patient has had a documented side effect or treatment
failure with at least two preferred products.

Tetracycline products: patient has had a documented side effect, allergy, or
treatment failure with at least two preferred products.

Absorica/Zenatane: patient has had a documented side effect, allergy, or treatment
failure with at least two isotretinoin preferred products.

Single ingredient products: patient has had a documented side effect, allergy, or
treatment failure with two preferred products including one from the same sub-
category, if there is one available. If a product has an AB rated generic, there
must have been a trial of the generic.

Combination products: patient has had a documented side effect, allergy, or
treatment failure with generic erythroymycin/benzoyl peroxide. (If a product has
an AB rated generic, there must have been a trial of the generic.) AND patient
has had a documented side effect or treatment failure on combination therapy
with the separate generic ingredients of the requested combination product, if



CLINDAMYCIN PRODUCTS
CLINDAMYCIN 1% S,G,L,P,F ¥

ERYTHROMYCIN PRODUCTS
ERYTHROMYCIN 2% S, G,P t

SODIUM SULFACETAMIDE PRODUCTS
Al Products Require PA

COMBINATION PRODUCTS

ERYTHROMYCIN/BENZOYL PEROXIDE}
OTHER

C=cream,CL=cleanser, E=emulsion, F=Foam,
G=gel, L=lotion,O=ointment, P=pads,
S=solution, W=wash, B=bar

TOPICAL - RETINOIDS

TRETINOINY (specific criteria required for ages <10
or >34) 0.025%, 0.05%, 0.1% C; 0.01%, 0.025%
G

AVITA® (tretinoin)
FABIOR® (tazarotene 0.1% F)
TAZORAC® (tazarotene) 0.1% C, G

C=cream, G=gel

Erygel®* (erythromycin 2% G)
Al other brands

Klaron®* (sodium sulfacetamide 10% L)
Sodium Sulfacetamide 10% LT

All other brands

Benzaclin® (clindamycin/benyoyl peroxide)

Azelex® (azelaic acid 20%C)
DUAC® (clindamycin/benzoyl peroxide) gel

Benzamycin®* (erythromycin/benzoyl peroxide)

Onexton® (clindamycin/benzoyl peroxide)
Sodium Sulfacetamide/Sulfur CL, C, P, E, T
Sodium Sulfacetamide/Sulfur W

Sumaxin ® (sulfacetamide/sulfurL,P,W)
Rosula®* (sulfacetamide/sulfur P, W)
All other brands

Aczone® (dapsone 5% G)

All other brands any topical acne anti-infective
medication

All brand tretinoin products (Atralin® 0.05% G,
Retin-A®%*, Retin-A Micro®
0.1%, 0.04%, etc.)

Tretinoin microspheret (compare to Retin-A Micro®)
0.1%, 0.04%

adapalenet (compare to Differin®) 0.1% C, G, 0.3% G
Differin® (adapalene) 0.1% C, G; L 0.3% G

applicable.
Azelex: the diagnosis or indication is acne AND patient has had a documented side
effect, allergy, or treatment failure with two generic topical anti-infective agents
(benzoyl peroxide, clindamycin, erythromycin, erythroymcin/benzoyl peroxide, )
Limitations: Kits with non-drug products are not covered

Onexton : Prior authorization and be available to the few patients who are unable to
tolerate or who have failed on preferred medications.

Brand name tretinoin products and generic tretinoin microsphere: diagnosis or
indication is acne vulgaris, actinic keratosis, or rosacea AND patient has had a
documented side effect, allergy, or treatment failure with a preferred generic
topical tretinoin product. If a product has an AB rated generic, the trial must be
the generic formulation.

Differin (brand) and adapalene (generic): diagnosis or indication is acne vulgaris,
actinic keratosis, or rosacea AND patient has had a documented side effect,
allergy, or treatment failure with a preferred generic topical tretinoin product
AND the request is for the brand product, the patient has had a documented
intolerance to a generic adapalene product.

Tretinoin (age < 10 or > 34): diagnosis or indication is acne vulgaris, actinic



TOPICAL - ROSACEA

FINACEA® (azelaic acid) 15% G, F
METRONIDAZOLE#0.75% C, G, L

C=cream, F=Foam, G=gel, L=lotion

Avage® (tazarotene) %

Renova® (tretinoin) &

Solage® (tretinoin/mequinol)

Tri-Luma® (tretinoin/hydroquinone/fluocinolone) %

Veltin® (clindamycin/tretinoin) G

# Not indicated for acne. Coverage of topical retinoid
products will not be approved for cosmetic use
(wrinkles, age spots, etc.).

All brand metronidazole products (MetroCream®*
0.75% C, Metrogel® 1% G, MetroLotion®* 0.75%

L, Noritate® 1% C etc.)
Metronidazolet 1% G

Soolantra® (ivermectin)

keratosis, or rosacea.
Limitations:

Coverage of topical retinoid products will not be approved for cosmetic use
(wrinkles age spots, etc.) (i.e. Avage, Renova, Solage, Tri-Luma).

Brand name metronidazole products, metronidazole 1% gel (generic) and
Soolantra: diagnosis or indication is roacea AND patient has had a documented
side effect, allergy or treatment failure with a preferred generic topical
metronidazole product. If a product has an AB rated generic, there must have
also been a trial of the generic formulation.

Limitations: The use of Mirvaso (brimonidine topical gel) for treating skin redness
is considered cosmetic. Medications used for cosmetic purposes are excluded
from coverage. Mirvaso topical gel has not been shown to improve any other
symptom of rosacea (e.g. pustules, papules, flushing, etc) or to alter the course of
the disease.

ADHD AND NARCOLEPSY CATAPLEXY MEDICATIONS

SHORT/INTERMEDIATE ACTING STIMULANTS

DEXMETHYLPHENIDATE ¥ (compare to
Focalin®)
METADATE ER® (compare to Ritalin® SR)

METHYLIN® (compare to Ritalin®) chewable
tablets, solution

METHYLPHENIDATE ¥ (compare to Ritalin®)
tablets

METHYLPHENIDATE SR t (compare to Ritalin
®SR)

AMPHETAMINE/DETROAMPHETAMINE §

(compare to Adderall®)

Dextroamphetamine IR+ (Zenzedi 5 or 10mg,
formerly Dexedrine®)
Evekeo® (amphetamine sulfate)

Focalin® (dexmethylphenidate)

Ritalin®* (methylphenidate)

Ritalin SR®* (methylphenidate SR)
Adderall®* (amphetamine/dextroamphetamine)
Desoxyn® (methamphetamine)

Dextroamphetamine sulfatef 1 mg/ml oral solution

Methamphetamine T (compare to Desoxyn®)
Methylphenidate chewable tablets, solution

Procentra® (dextroamphetamine sulfate) 1 mg/ml oral
solution

Clinical Criteria for ALL non-preferred drugs: patient has a diagnosis of ADD,
ADHD or narcolepsy AND patient has been started and stabilized on the
requested medication. (Note: samples are not considered adequate justification
for stabilization.) OR patient meets additional clinical criteria outlined below.

Focalin, Adderall: the patient must have had a documented intolerance to the
preferred generic equivalent.

Ritalin and Ritalin SR: patient has had a documented intolerance to the preferred
equivalent. For Ritalin SR this is Metadate ER. For Ritalin, this is
methylphenidate tablets.

Methamphetamine and Desoxyn: Given the high abuse potential of
methamphetamine and Desoxyn, the patient must have a diagnosis of ADD,
ADHD or narcolepsy and have failed all preferred treatment alternatives. In
addition, for approval of brand name Desoxyn, the patient must have had a
documented intolerance to generic methamphetamine.

Methylphenidate chewable: patient is not a candidate for a long acting
methylphenidate chewable tablet (Quillichew®) or oral suspension (Quillivant
XR®).



LONG ACTING STIMULANTS
Methylphenidate Products
Oral

FOCALIN® XR (dexmethylphenidate SR 24 HR
IR/ER, 50:50%)

METHYLPHENIDATE SA OSM IR/ER,

22:78%¥ (compare to Conceﬁa®) (authorized generic,
labeler code 00591 is only preferred form)
QUILLICHEW ER ™ (methylphenidate IR/ER,
30:70%) chewable tablets
Oral Suspension
QUILLIVANT xR® (methylphenidate IR/ER,
20:80%)
QL = 1 bottle (60ml, 120ml, 150ml)/30days
2 bottles (180ml)/30days

Transdermal

DAYTRANA® (methylphenidate patch) (QL = 1
patch/day)

Amphetamine Products
Oral

ADDERALL XR®

(amphetamine/dextroamphetamine SR 24 HR,

IR/ER, 50:50%)

ADZENYS XR® ODT
(amphetamine/dextroamphetamine SR 24 HR,
IR/ER, 50:50%) (QL= 1 cap/day)

VYVANSE® (lisdexamfetamine) (QL = 1 cap/day)

Zenzedi® (dextroamphetamine IR) 2.5 mg, 7.5 mg, 15

mg, 20 mg, 30 mg tablets

Aptensio®XR (methylphenidate DR 24HR IR/.ER,
40:60%)

Concerta®* (methylphenidate SA OSM IR/ER,
22:78%)

Dexmethylphenidate SR 24 HR IR/ER, 50:50% f
(compare to Focalin XR®)

Metadate CD® (methylphenidate CR, IR/ER, 30:70%)

methylphenidate CR, IR/ER, 30:70% (compare to
Metadate CD®)

Methylphenidate SA OSM IR/ER,

22:78% (compare to Concerta®) (non-authorized
generic forms)

Methylphenidate SR 24 HR, IR/ER, 50:50%%
(compare to Ritalin LA®)

Ritalin LA® (methylphenidateSR 24 HR, IR/ER,
50:50%)

Amphetamine/dextroamphetamine SR 24 HR, IR/ER,
50:50%

(compare to Adderall XR®)

Dyanavel ™ suspension
(amphetamine/dextroamphetamine SR)
(QL=240ml/30days)

Dexedrine CR®* (dextroamphetamine 24 hr SR)

Dextroamphetamine 24 hr SRt (compare

to Dexedrine CR®)

Methylphenidate solution: patient has a documented intolerance to Methylin
solution.

Procentra, dextroamphetamine oral solution: patient has a medical necessity for
an oral liquid dosage form. (eg. Swallowing disorder). AND if the request is for
Procentra, the patient has a documented intolerance to the generic equivalent.

Dextroamphetamine IR, Zenzedi, Evekeo: the patient has had a documented side-

effect, allergy, or treatment failure of at least 2 preferred agents.

Clinical criterial for ALL non-preferred drugs: the patient has a diagnosis of
ADD, ADHD or narcolepsy AND has been started and stabilized on the
requested medication. (Note: samples are not considered adequate justification
for stabilization) OR meets the additional clinical criteria outlined below.

Aptensio XR, Metadate CD, Ritalin LA, and Methylphenidate CR,
Methylphenidate SR 24 HR: patient has had a documented side-effect, allergy,
or treatment failure on Focalin XR or Methylphenidate SR OSM. AND for
approval of generic methylphenidate CR or methylphenidate SR 24 HR, the
patient must have had a documented intolerance to the brand equivalent.

Concerta and non-authorized generic: patient has had a documented intolerance
to authorized generic Methylphenidate SA OSM.

Amphetamine/dextroamphetamine SR 24 HR (generic), dexmethylphenidate
SR 24 HR ER (generic): patient must have a documented intolerance to the
brand name equivalent.

Dexedrine CR, dextroamphetamine SR, Dyanavel: patient must have a
documented intolerance to one preferred amphetamine product. For approval of
brand Dexedrine CR, the patient must also have a documented intolerance to the
generic equivalent.



MISCELLANEOUS

CLONIDINE ER (compare to Kapvay®) (authorized
generic, labeler code 59212, is the only preferred
form)

Qty limit = 4 tabs/day

GUANFACNIE ER (Intuniv®)

Armodafinil (compare to Nuvigil®)
Qty Limit: 50mg = 2 tabs/day
150mg/200mg/250mg = 1 tab/day

Modafinil (compare to Provigil®) (not approvable for
ADHD in children age <12) (Max days supply = 30
days)

Qty limit: 100 mg = 1.5 tablets/day;200 mg = 2
tablets/day

Maximum Daily Dose = 400 mg

Nuvigil® (armodafinil)
Qty limit: 50 mg = 2 tablets/day; 150 mg/200 mg/250
mg = 1 tablet/day

Provigil® (modafinil) (not approvable for ADHD in

children age <12).
Qty limit: 100 mg = 1.5 tablets/day;200 mg = 2
tablets/day

Maximum Daily Dose = 400 mg (Max days supply = 30
days)

Intuniv® (guanfacine extended release) Tablet

Qty limit = 1 tablet/day

Kapvay® (clonidine extended release) Tablet
Qty limit = 4 tablets/day

Strattera® (atomoxetine)

Qty limit:10, 18, 25 and 40 mg = 2 capsules/day
60, 80 and 100 mg = 1 capsule/day

FDA maximum recommended dose = 100 mg/day

Xyrem® (sodium oxybate) oral solution

Qty limit = 540 ml/30 days

Nuvigil®, Armodafinil: Narcolepsy, excessive sleepiness associated with

obstructive sleep apnea/hypopnea syndrome (adjunct to standard treatment): The
patient is > 17 years old AND The patient has been started and stabilized on the
requested medication. (Note: samples are not considered adequate justification
for stabilization.) OR The patient has had a documented side-effect, allergy or
treatment failure to a CNS stimulant or has a contraindication for use of these
agents (e.g. substance abuse history) AND if the request is for armodafinil, the
patient has a documented intolerance to brand Nuvigil.

Note: Nuvigil®/armodafinil will not be approved for sleepiness associated with
shift work sleep disorder, idiopathic hypersomnolence, excessive daytime
sleepiness, fatigue associated with use of narcotic analgesics, or for ADHD (for
any age patient).

Provigil®, Modafinil: Narcolepsy, Excessive sleepiness associated with obstructive

sleep apnea/hypopnea syndrome (adjunct to standard treatment), fatigue
associated with multiple sclerosis, fatigue associated with the treatment of
depression or schizophrenia: The patient has been started and stabilized on the
requested medication. (Note: samples are not considered adequate justification
for stabilization.)OR The patient has had a documented side-effect, allergy or
treatment failure to a CNS stimulant or has a contraindication for use of these
agents (e.g. substance abuse history) AND if the request is for modafinil, the
patient has a documented intolerance to brand Provigil ADHD age >12: The
patient has been started and stabilized on the requested medication. (Note:
samples are not considered adequate justification for stabilization.) OR The
patient has a documented treatment failure, due to lack of efficacy, to two long-
acting CNS stimulants or the patient has had a documented side effect, allergy, or
direct contraindication (e.g. comorbid tics, moderate -to-severe anxiety,
substance abuse) to one Long -acting CNS stimulant. AND The patient has had a
documented side-effect, allergy, or treatment failure to Strattera® AND if the
request is for modafinil, the patient has a documented intolerance to brand
Provigil.

Provigil® Modafinil will not be approved for sleepiness associated with shift work

sleep disorder, idiopathic hypersomnolence, excessive daytime sleepiness,
fatigue associated with use of narcotic analgesics, or for ADHD in children age
<12.

Intuniv: patient has a documented intolerance to generic guanfacine ER
Kapvay and non-authorized generic Clonidine ER: patient must have had a

documented intolerance to the authorized generic.

Strattera: patient has a diagnosis of ADD or ADHD. AND patient has been started

and stabilized on the requested medication. (Note: samples are not
considered adequate justification for stabilization.) OR patient has a documented
treatment failure, due to lack of efficacy, to 2 long-acting CNS stimulants OR



patient has had a documented side effect, allergy, or direct contraindication (e.g.
comorbid tics, moderate-to-severe anxiety) to 1 long-acting CNS stimulant OR
there is a question of substance abuse with the patient or family of the patient OR
family will choose to decline therapy if a stimulant must be trialed. OR patient's
need for drug therapy is primarily in early AM and evenings in the home
environment.

Limitations: Kapvay dose pack not covered - prescribe multiple strengths

individually.

ALLERGEN IMMUNOTHERAPY

Grastek® (QL = 1 tablet/day)
Oralair® (QL = 1 tablet/day)
Ragwitek® (QL = 1 tablet/day)

Clinical Criteria

All agents in class

Prescriber must provide the testing to show that the patient is allergic to the
components in the prescribed therapy and must provide a clinically valid
rationale why single agent sublingual therapy is being chosen over subcutaneous
therapy

Treatment must start 12 weeks before expected onset of pollen season and only
after confirmed by positive skin test or in vitro testing for pollen-specific IgE
antibodies for short ragweed pollen (Ragwitek), timothy grass or cross-reactive
grass pollens (Grastek), or any of the 5 grass species contained in Oralair

Have an auto-injectable epinephrine on-hand

Grastek additional criteria:

Patient age >5 years and <65 years

Oralair additional criteria:

Patient age >10 years and <65 years

Ragwitek additional criteria:

Patient age >18 years and <65 years

ALPHA1-PROTEINASE INHIBITORS

Aralast NP®

Glassia®

Prolastin-C®

Zemaira®

**Maximum days supply per fill for all drugs is 14
days**

Criteria for Approval: The indication for use is treatment of alphal -proteinase

inhibitor deficiency-associated lung disease when all of the following criteria are
met: Patient's alphal -antitrypsin (ATT) concentration < 80 mg per dl [or < 11
micromolar] AND patient has obstructive lung disease as defined by a forced
expiratory volume in one second (FEV1) OF 30 - 65% of predicted or a rapid
decline in lung function defined as a change in FEV1 of > 120 mL/year. AND
medication is being administered intravenously (inhalation administration will
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CHOLINESTERASE INHIBITORS

DONEPEZILT (compare to Aricept®) tablet (QL =1
tablet/day)

EXELON® (rivastigmine) Capsule (QL =2
capsules/day)

SOLUTION

EXELON® (rivastigmine) Oral Solution

TRANSDERMAL

EXELON® (rivastigmine transdermal) Patch (QL =1
patch/day)

NMDA RECEPTOR ANTAGONIST

NAMENDA® (memantine) Tablet

NAMENDA® XR (memantine ER) Oral Capsule
(QL = 1 capsule/day)

NAMENDA® (memantine) Oral Solution

not be approved) AND patient is a non-smoker OR patient meets above criteria
except lung function has deteriorated beneath above limits while on therapy.

ALZHEIMER'’S MEDICATIONS

Aricept® (donepezil) Tablet (QL = 1 tablet/day)

galantaminet tablet § (compare to Razadyne®) Tablet

galantamine ER¥ capsule § (compare to Razadyne
ErR®)

Razadyne® (galantamine) Tablet

Razadyne ErR® (galantamine) Capsule

rivastigminet (compare to Exelon®) capsule

(QL = 2 capsules/day)

Aricept® ODT (donepezil)

(QL = 1 tablet/day)

Donepezil ODT t (compare to Aricept® ODT)

(QL =1 tablet/day)

galantaminet (compare to Razadyne®) Oral Solution

Razadyne® (galantamine) Oral Solution

CHOLINESTERASE INHIBITOR/NMDA COMBINATION

Namzaric® (donepezil/memantine) Capsule (QL =1

capsule/day)

Galantamine Tablet, Galantamine ER Capsule, Razadyne Tablet, Razadyne
ER Capsule: diagnosis or indication for the requested medication is
Alzheimer's disease. AND patient has been started and stabilized on the
requested medication (Note: samples are not considered adequate justification for
stabilization) OR patient had a documented side effect, allergy or treatment
failure to donepezil and Exelon. AND if the product has an AB rated generic, the
patient has a documented intolerance to the generic.

Aricept: diagnosis or indication for the requested medication is Alzheimer's
disease. AND the patient has a documented intolerance to the generic product.
Galantamine Oral Solution, Razadyne Oral Solution: diagnosis or indication for
the requested medication is Alzheimer's disease. AND patient has been started
and stabilized on the requested medication (Note: samples are not considered
adequate justification for stabilization) OR the patient had a documented side

effect, allergy or treatment failure to Exelon Oral Solution. AND if the product
has an AB rated generic, the patient has a documented intolerance to the generic.

Aricept ODT, Donepezil ODT: diagnosis or indication for the requested
medication is Alzheimer's disease. AND medical necessity for a specialty dosage
form has been provided. AND if the request is for donepezil ODT, the patient
has a documented intolerance to the brand product.

Rivastigmine Oral Capsule: diagnosis or indication for the requested medication
is Alzheimer's disease. AND patient has a documented intolerance to the brand
Exelon product.

Namzaric: Clinically compelling reason why the individual ingredients of donepezil
and Namenda cannot be used
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Clinical PA Required
CELECOXIB+ (QL = 2 caps/day)

MISCELLANEOUS: TRANSDERMAL PATCH

Note: Please refer to “Analgesics: Long Acting
Narcotics” for Duragesic® and fentanyl patch

OPIOIDS: SHORT ACTING

ACETAMINOPHEN W/CODEINE{ (compare to

Tylenol® w/codeine)
ACETAMINOPHEN W/HYDROCODONE

COX-2 INHIBITORS

Celebrex® (celecoxib) (QL = 2 capsules/day)

ANALGESICS

Lidocaine 5% patcht (compare to Lidoderm®) (QL
= 3 patches/day)

Lidoderm® Patch (lidocaine 5 %) (QL = 3 patches/day)

Qutenza® Patch (capsaicin 8 %) (QL =4 patches/90
days)

(Note: Please refer to Analgesics: COX Ils and
NSAID s for topical NSAIDS)

Abstral® (fentanyl) Sublingual Tablets
Acetaminophen w/codeine: all branded products
Acetaminophen w/hydrocodone: all branded products
(QL 5/500 = 8 tablets/day, 10/500 = 8 tablets/day,

Celebrex: patient does not have a history of a sulfonamide allergy. AND patient

has had a documented side effect, allergy, or treatment failure to two or more
preferred generic NSAIDS and has had a previous trial of generic celecoxib. OR
patient is not a candidate for therapy with a preferred generic NSAID due to one
of the following: patient is 60 years of age or older, patient has a history of Gl
bleed and has had a previous trial of generic celecoxib, patient is currently taking
an anticoagulant (warfarin or heparin) and has had a previous trial of generic
celecoxib, Patient is currently taking an oral corticosteroid and has had a
previous trial of generic celecoxib, and Patient is currently taking methotrexate
and has had a previous trial of generic celecoxib.

Lidoderm, Lidocaine Patch: diagnosis or indication is neuropathic pain/post-

herpetic neuralgia AND patient has had a documented side effect, allergy,
treatment failure or contraindication to 2 drugs in the tricyclic antidepressant
(TCA) class and/or anticonvulsant class AND patient has had a documented side
effect, allergy, treatment failure or contraindication to Lyrica, OR patient has a
medical necessity for a transdermal formulation (ex. dysphagia, inability to take
oral medications), AND if the request is for generic lidocaine patch, the patient
has had a documented intolerance to the brand product.

Qutenza: diagnosis or indication is post-herpetic neuralgia AND patient has had a

documented side effect, allergy, treatment failure or contraindication to 2 drugs
in the tricyclic antidepressant (TCA) class and/or anticonvulsant class AND
patient has had a documented side effect, allergy, treatment failure or
contraindication to Lyrica AND patient has had a documented side effect, allergy
treatment failure or contraindication to Lidoderm OR patient has a medical
necessity for transdermal formulation (ex. dysphagia, inability to take oral
medications) AND patient has had a documented side effect, allergy, treatment
failure or contraindication to Lidoderm.

Butorphanol Nasal Spray: documented site effect, allergy, treatment failure, or

contraindication to codeine, hydrocodone, morphine, & oxycodone (all 4 generic
entities) as single or combination products. OR is unable to use tablet or liquid
formulations.

Abstral, Actig, fentanyl transmucosal, Fentora, Lazanda, Subsys: indication of
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(compare to Vicodin®, Lorcet®, Maxidone®,

Norco®, Zydone®)

(QL 5/500 = 8 tablets/day, 10/500 = 8 tablets/day,
7.5/750 = 5 tablets/day)

ACETAMINOPHEN W/OXYCODONEfY

(compare to Percocet®)
(QL 10/650 = 6 tablets/day)
ASPIRIN W/CODEINE+
BUTALBITAL COMP. W/CODEINEY (compare

to Fiorinal® w/codeine)
CODEINE SULFATEfY

DIHYDROCODEINE COMPOUND{ (compare to
Synalgos-DC®)
ENDOCET® (oxycodone w/ acetaminophen)

HYDROCODONET (plain, w/acetaminophen, or
w/ibuprofen)

(some exceptions apply)

HYDROMORPHONE T tablets (compare to
Dilaudid®)

First fill limited to 14 days’ supply

(Qty limit = 16 tablets/day)

MEPERIDINE{ (compare to Demerol®) (30 tabs
or 5 day supply)
MORPHINE SULFATE+

MORPHINE SULFATET (compare to Roxanol®)

OXYCODONE( (plain)

First fill limited to 14 days’ supply

(For tablets, Qty limit = 12 tablets/day)

OXYCODONET (w/acetaminophen, w/aspirin or
w/ibuprofen)

TRAMADOLTY (compare to Ultram®) (Qty Limit=
8 tablets/day) (4ge >16)

TRAMADOL/APAP+ (compare to Ultracet®)
(Qty Limit = 8 tablets/day) (Age >18)

ZAMICETY ( Hydrocodone-Acetaminophen Soln
10-325 Mg/15ml)

7.5/750 = 5 tablets/day)

Acetaminophen w/hydrocodone (compare to Xodol®)
(QL=13 tablets/day)

Acetaminophen w/oxycodone: all branded products

(QL 10/650 = 6 tablets/day)

Actiq® (fentanyl lozenge on a stick: 200 mcg, 400
mcg, 600 mcg, 800 mcg,
1200 mcg, 1600 mcg)

Anexsia®=* (acetaminophen w/hydrocodone)
Butorphanol Nasal Sprayt (Qty Limit =2
bottles/month)

Capital® w/codeine* (acetaminophen w/codeine)

Combunox®= (oxycodone w/ ibuprofen)
Demerol* (meperidine)

DiIaudid®*(hydromorphone) tablets
First fill limited to 14 days’ supply
(Qty limit = 16 tablets/day)

DiIaudid-5®(hydromorphone) oral solution

First fill limited to 14 days’ supply

fentanyl citrate transmucosalt (compare to Actiq®)

Fentora® (fentanyl citrate buccal tablets)

Fioricet®
w/codeine*(butalbital/acetaminophen/caffeine/code
ine)

Hydrocodone-Acetaminophen Soln 10-325 Mg/15ml

Hydromorphonet oral soln (compare to Dilaudid-5®)
First fill limited to 14 days’ supply

Ibudone®* (hydrocodone w/ ibuprofen)
Lazanda® (fentanyl) Nasal Spray

Lortab®*(hydrocodone w/ acetaminophen)
Meperidinet (Qty > 30 tabs or 5 day supply)
Nucynta® (tapentadol)

Opana® (oxymorphone)

Oxycodonet (plain) capsules

First fill limited to 14 days’ supply

(Qty limit = 12 capsules/day)
Oxymorphonet (compare to Opana®)
Panlor DC® (acetaminophen/caffeine/dihydrocodeine)
Pentazocine w/acetaminophent

Pentazocine w/naloxonef

Reprexain®* (hydrocodone w/ ibuprofen)

cancer breakthrough pain AND patient is opioid tolerant AND is on a long acting

opioid formulation AND is 18 years of age or older (Actiq 16 years of age or

older) AND prescriber is registered in the Transmucosal Immediate Release

Fentanyl (TIRF) Risk Evaluation and Mitigation Strategy (REMS) Access

program AND member has had a documented treatment failure with or

intolerance to 2 of the following 3 immediate release treatment options:

morphine, hydromorphone or oxycodone. OR is unable to use tablet or liquid
formulations AND if the request is for brand name Actiq, member has a
documented intolerance to generic fentanyl transmucosal.

Dilaudid - 5 Oral Solution, Hydromorphone Oral Solution: member has had a
documented side effect, allergy or treatment failure with oxycodone oral solution
and morphine oral solution OR has been started and stabilized on another dosage
form of hydromorphone AND if the request is for the branded product, patient
has a documented intolerance to the generic product.

Nucynta, Opana, Oxymorphone: member has had a documented side effect,
allergy, or treatment failure to at least two of the following 3 immediate release
generic short acting narcotic analgesics - morphine, hydromorphone, or
oxycodone AND if the request if for brand Opana, member has a documented
intolerance to generic oxymorphone.

Oxycodone (generic) Capsules: member has a documented intolerance to generic
oxycodone tablets.

Oxecta: prescriber provides a clinically valid rationale why the generic immediate
release oxycodone cannot be used AND member has a documented side effect,
allergy, or treatment failure to at least 2 other preferred short acting narcotic
analgesics. NOTE: a history of substance abuse does not warrant approval of
Oxeta (oxycodone IR) since a clear advantage of this product over preferred
short acting opioids in this population has not been established.

Ultram, Ultracet: member has a documented intolerance to the generic formulation

Rybix ODT: member has a medical necessity for a disintegrating tablet formulation
(i.e. swallowing disorder)

Xartemis XR: diagnosis is acute pain AND member has a documented side effect,
allergy, or treatment failure to at least 2 short acting opioids not requiring prior
approval, one of which is oxycodone w/ apap AND prescriber must provide a
compelling clinical reason why an extended release product is required for
treatment of acute pain.

Other Short acting Opioids: member has had a documented side effect, allergy, or
treatment failure to at least 2 medications not requiring prior approval. (If a
product has an AB rated generic, one trial must be the generic)

PA Requests to Exceed QL for Oxycodone IR or Hydromorphone IR: if dose
consolidation is not possible (i.e. use of higher strength dosage form), all
requests will be referred to the DVHA Medical Director for review unless the
medication is being prescribed for pain related to an oncology diagnosis which
will be approved by the Clinical Call Center.

Limitations: APAP containing products: daily doses that result in > 4 grams of
acetaminophen/day will reject for PA; Meperidine 75mg/ml injection no longer
available - 25mg/ml, 50mg/ml and 100mg/ml available. Brand name Demerol
75mg/ml and 100mg/2ml not covered - no generic equivalents. *

13



OPIOIDS: LONG ACTING

TRANSDERMAL

BUTRANS (buprenorphine) TRANSDERMAL
SYSTEM

(QL = 2 patches/14 days) (Maximum 14 day fill)

FENTANYL PATCHY (compare to Duragesic®)

12 mcg/hr, 25 meg/hr, 50 meg/hr (QL=15 patches/30
days) 75 mcg/hr, 100 mcg/hr (QL=30 patches/30
days)

BUCCAL

All Products require PA
ORAL

BUPRENORPHINE

All products require PA.
HYDROMORPHONE

All products require PA.

METHADONE
All products require PA

MORPHINE
MORPHINE SULFATE CR 12 hrt tablet (compare to

MS Contin® (QL=90 tablets/strength/30 days)

EMBEDA® (morphine sulfate/naltrexone

Roxanol®*(morphine sulfate)

Rybix® ODT (tramadol ODT) (Qty Limit =8
tablets/day)

Subsys® (fentanyl) Sublingual Spray

Synalgos DC®*(dihydrocodeine compound)

Talwin®* (pentazocine) and branded combinations

Tylenol® #3* #4*(acetaminophen w/codeine)

Ultracet® (tramadol w/ acetaminophen) (Qty Limit =8
tablets/day)

Ultram®* (tramadol) (Qty Limit = 8 tablets/day)

Xartemis XR® (oxycodone w/acetaminophen) (Qty
Limit = 4 tablets/day)

Duragesic®* (fentanyl patch) 12 mcg/hr, 25 meg/hr, 50
mcg/hr

(QL=15 patches/30 days) 75 mcg/hr, 100 mcg/hr

(QL= 30 patches/30 days)

Fentanyl patch 37.5mcg/hr, 62.5mcg/hr, 87.5mcg/hr

Exalgo® (hydromorphone XR) tablet
(QL= 30 tablets/30 days (8 mg, 12 mg, 16 mg tabs), 60
tablets/30 days (32 mg tabs)

hydromorphone XR¥ (compare to Exalgo®) tablet
(QL= 30 tablets/30 days (8 mg, 12 mg, 16 mg tabs))

Belbuca® (buprenorphine hcl buccal film) (QL= 28
films/14 days, Maximum 14 day fill)

Dolophine® (methadone) tablets

Methadonet (compare to Dolophine®) 5mg, 10 mg
tablets

Methadonet oral solution (no PA required for patient
less than 1 year old)

Methadonet oral concentrate 10 mg/ml

**Maximum initial daily dose all products = 30
mg/day**

Kadian® (morphine sulfate XR) (QL= 60

CLINICAL CONSIDERATIONS: Long acting opioid dosage forms are intended

for use in opioid tolerant patients only. These tablet/capsule/topical medication
strengths may cause fatal respiratory depression when administered to patients
not previously exposed to opioids. LA opioids should be prescribed for patients
with a diagnosis or condition that requires a continuous, around-the-clock
analgesic. LA opioids should be reserved for use in patients for whom
alternative treatment options (e.g., non-opioid analgesics or immediate-release
opioids) are ineffective, not tolerated, or would be otherwise inadequate to
provide sufficient management of pain. LA opioids are NOT intended for use as
'prn* analgesic. LA opioids are NOT indicated for pain in the immediate post-
operative period (the first 12-24 hours following surgery) or if the pain is mild,
or not expected to persist for an extended period of time. LA opioids are not
intended to be used in a dosage frequency other than FDA approved regimens.
Patients should not be using other extended release opioids prescribed by another
physician. Prescribers should consult the VPMS (Vermont Prescription
Monitoring System) to review a patient's Schedule Il - IV medication use before
prescribing long acting opioids.

Belbuca Films: the patient has had a documented intolerance to Butrans patches
Duragesic Patches: patient has had a documented intolerance to generic fentanyl

patches.

Fentanyl patches 37.5mcg/hr, 62.5mcg/hr, 87.5mcg/hr: provider must submit

clinical rationale detailing why the patient is unable to use a combination of the
preferred strengths.

Methadone Tablet: patient has had a documented side effect, allergy, or treatment

failure to morphine sulfate CR 12 hr tablets AND the initial methadone daily
dose does not exceed 30mg AND for approval of brand Dolophine tablets, the
patient must have a documented intolerance to the equivalent generic tablet.
(Note: Methadone products, when used for treatment of opioid addiction in
detoxification or maintenance programs, shall be dispensed ONLY by certified
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(QL=2 capsules/day)

TRAMADOL
All products require PA.

HYDROCODONE

All products require PA.

hydrochloride) Capsules

capsules/strength/30 days)
MS Contin®* (morphine sulfate CR 12 hr) Tablets

(QL=90 tablets/strength/30 days)
Morphine sulfate SR 24hrf capsule (compare to

Kadian®) (QL= 60

capsules/strength/30 days)

Morphine sulfate SR beads 24hrt capsule (QL 30
capsules/strength/30 days)

Oxycodone ERt (compare to OxyContin®) (QL=90
tablets/strength/30 days)

OxyContin® (Oxycodone ER) (QL= 90
tablets/strength/30 days)

Opana er® (oxymorphone ER) (crush resistant)
(QL=60 tablets/strength/30 days)
Oxymorphone ER (QL=60 tablets/strength/30 days)

Nucynta ER® (tapentadol ER) (QL=2 tablets/day)

C:onzip® (tramadol ER biphasic release) Capsule (QL =
1 capsule/day)

Tramadol SRT (compare to Ultram ER®) (Qty Limit =
1 tablet/day)

Tramadol ER biphasic-release® Capsule (Qty Limit=1
capsule/day)(150 mg

strength)

Tramadol ER biphasic-releaset tablet (formerly
Ryzolt®) (Qty Limit = 1

tablet/day)

Ultram ER® (tramadol SR 24 hr) (Qty Limit = 1
tablet/day)

Hysingla ER® w/abuse deterrent properties
(hydrocodone bitartrate) (Qty Limit = 1 tablet/ day)

Zohydro ErR® (hydrocodone bitartrate)

opioid treatment programs as stipulated in 42 CFR 8.12, NOT retail pharmacy)

Methadone Liquid: Patient must have a medical necessity for an oral liquid (i.e.
swallowing disorder, inability to take oral medications) AND the initial daily
dose does not exceed 30mg OR patient has been started and stabilized on the
requested oral liquid medicationNote: Methadone products, when used for
treatment of opioid addiction in detoxification or maintenance programs, shall be
dispensed ONLY by certified opioid treatment programs as stipulated in 42 CFR
8.12, NOT retail pharmacy

Conzip, Tramadol ER biphasic-release Capsule, Tramadol ER biphasic-release
Tablet, Tramadol ER/SR, Ultram ER: member has had a documented
treatment failure to a preferred short-acting tramadol product. In addition, for
approval of tramadol ER biphasic-release capsule or tablet or Ultram ER, the
patient must have a documented intolerance to generic tramadol ER/SR.

Oral Non-Preferred (except methadone & tramadol containing products): the
patient has had a documented side effect, allergy, or treatment failure to
morphine sulfate CR 12hr tablet (generic) AND generic fentanyl patch. (Ifa
product has an AB rated generic, there must have been a trial of the generic).
NOTE: A history of substance abuse does not warrant approval of Opana ER
(crush resistant) since a clear advantage of this product over preferred long-
acting opioids in this population has not been established.

Hysingla ER/Zohydro ER: Available with PA for those unable to tolerate any
preferred medications. All requests will go to the DVHA Medical Director for
approval.

Limitations: Methadone 40mg dispersible tablet not approved for retail dispensing.
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NSAIDS

ORAL
SINGLE AGENT
DICLOFENAC POTASSIUMT DICLOFENAC

SODIUMT (compare to Voltaren®)

ETODOLACY (formerly Lodine®)
ETODOLAC ER#
FLURBIPROFEN{

IBUPROFENT (compare to Motrin®)

INDOMETHACIN#(formerly Indocin®, Indocin
SR®)

INDOMETHACIN ER¥

KETOPROFEN{

KETOPROFEN ER¥

KETOROLACH (formerly Toradol®)
(QL = 20 doses/5 day supply every 90 days)
MECLOFENAMATE SODIUM{ MELOXICAM+

tabs (compare to Mobic®)
NABUMETONET

NAPROXENT (compare to Naprosyn®)
NAPROXEN ENTERIC COATED7 (compare to EC-

Naprosyn®)
NAPROXEN SODIUMT (compare to Anaprox®,
Anaprox DS®,

Naprelan®)

OXAPROZINY (compare to Daypro®)

PIROXICAMT (compare to Feldene®)
JLINDAC#
INJECTABLE

KETOROLAC + Injection (formerly Toradol®) QL=
1 dose per fill)

NASAL SPRAY
All products require PA.

TRANSDERMAL
All products require PA.

Anaprox DS®= (naproxen sodium)

cambia® (diclofenac potassium) packet for oral solution

(QL =9 packets/month))
Daypro®* (oxaprozin)
EC-Naprosyn® * (naproxen sodium enteric coated)

Feldene®* (piroxicam)
Fenoprofen 400mg cap
Fenoprofent 600 mg tab

Indocin®+* (indomethacin) suspension , suppository

mefenamic acid+ capsules (compare to Ponstel®)
meloxicam suspension

Mobic® (meloxicam) suspension
Mobic®* (meloxicam) tablets

Nalfon® (fenoprofen) 400 mg capsules
Naprelan®* (naproxen sodium)
Naprosyn®* (naproxen sodium)

Ponstel® (mefenamic acid)
Tivorbex (indomethacin) capsules (QL=3 caps/day)
Vivlodex® (meloxicam) capsules

Voltaren XR®” (diclofenac sodium SR)
Zipsor® (diclofenac potassium)

Zorvolex® (diclofenac) Capsules
(QL = 3 capsules/day)

Sprix® (ketorolac) Nasal Spray
(QL =5 bottles/5 days — once every 90 days)

diclofenact (compare to Pennsaid®) 1.5% Topical
Solution

Flector® (diclofenac) 1.3 % Patch (QL =2
patches/day)

Pennsaid® (diclofenac) 2% Topical Solution

Voltaren® (diclofenac) 1 % Gel

Arthrotec® (diclofenac sodium w/misoprostol)
diclofenac sodium w/misoprostol} (compare to

Arthrotec, diclofenac/misoprostol, Duexis: patient has a documented side effect or
treatment failure to 2 or more preferred generic NSAIDs OR patient is not a
candidate for therapy with a preferred generic NSAID mono-therapy due to one of
the following: patient is 60 years of age or older, Patient has a history of Gl
bleed, Patient is currently taking an oral corticosteroid, Patient is currently taking
methotrexate AND patient is unable to take the individual components separately
AND if the request is for brand Arthrotec, the patient has a documented
intolerance to the generic equivalent.

Cambia: drug is being prescribed for treatment of acute migraine attacks AND
patient has had a documented side effect or treatment failure to 2 or more
preferred generic NSAIDs, one of which must be generic diclofenac OR drug is
being prescribed for treatment of acute migraine attacks AND patient has a
requirement for an oral liquid dosage form (i.e. swallowing disorder, inability to
take oral medications) AND patient has had a documented side effect or
treatment failure with the generic ibuprofen suspension and the generic naproxen
suspension.

Flector Patch, Pennsaid, Diclofenac 1.5% Topical Solution: diagnosis or
indication is osteoarthritis or acute pain caused by minor strains, sprains, and
contusions AND patient has had a documented side effect or inadequate response
to Voltaren gel OR patient is not a candidate for therapy with a preferred generic
NSAID due to one of the following: Patient is 60 years of age or older, Patient
has a history of Gl bleed, Patient is currently taking an oral corticosteroid,
Patient is currently taking methotrexate OR patient has a documented medical
necessity for a topical/transdermal formulation (ex. dysphagia, inability to take
oral medications), AND for approval of Pennsaid 1.5%, the patient has had a
documented intolerance to the generic equivalent.

Sprix: indication or diagnosis is moderate to moderately severe pain. AND patient
has had a documented inadequate response or intolerance to generic ketorolac
tablets. OR patient has a documented medical necessity for the specialty dosage
form (i.e. inability to take medication orally (NPO)).

Tivorbex: patient has had a documented side effect, allergy, or treatment failure to 4

or more preferred generic NSAIDs, including generic indomethacin.

Vivlodex®: patient has had a documented side effect, allergy, or treatment failure to

4 or more preferred generic NSAIDs, including generic meloxicam.

Voltaren Gel, Diclofenac 1% Gel: diagnosis or indication is osteoarthritis or acute

pain caused by minor strains, sprains, and contusions. AND patient has had a

documented side effect or treatment failure with at least 2 preferred generic

NSAIDs. OR patient is not a candidate for therapy with a preferred generis NSAID

due to one of the following: Patient is 60 years of age or older, Patient has a history

of Gl bleed, Patient is currently taking an oral corticosteroid, Patient is currently

taking methotrexate OR patient has a documented medical necessity for a

topical/transdermal formulation (ex. dysphagia, inability to take oral medication).

For approval of generic Diclofenac 1% gel, the patient must have had a documented

intolerance to Brand Voltaren.
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NSAID/ANTI-ULCER
All products require PA.

Note: Please refer to “Dermatological: Actinic

®

Keratosis Therapy” for Solaraze™ or Diclofenac

3% Gel

PREFERRED AFTER CLINICAL CRITERIA ARE

MET

® .
ARANESP ~ (darbepoetin alfa)
PROCRIT® (epoetin alpha)

Vimovo: patient has had a documented side effect or treatment failure to 2 or more
preferred generic NSAIDs OR patient is not a candidate for therapy with a
preferred generis NSAID due to one of the following: Patient is 60 years of age
or older, Patient has a history of Gl bleed, Patient is currently taking an oral
corticosteroid, Patient is currently taking methotrexate AND patient is unable to
take naproxen and a preferred proton pump inhibitor, separately.

Zipsor, Zorvolex: patient has had a documented intolerance to diclofenac tablets.
AND patient has had a documented side effect, allergy, or treatment failure to 4
or more preferred generic NSAIDs.

All other PA requiring NSAIDs: patient has had a documented side effect or

treatment failure to 2 or more preferred generic NSAIDS. (If a product has an

AB rated generic, one trial must be the generic.)

Arthrotec®)

Duexis® (ibuprofen/famotidine)
(QL = 3 tablets/day)

Vimovo® (naproxen/esomeprazole)
(QL = 2 tablets/day)

ANEMIA: HEMATOPOIETIC/ERYTHROPOIETIC AGENTS

Aranesp, Procrit: diagnosis or indication for the requested medication is anemia
due to one of the following: Chronic kidney disease/renal failure, Post-renal
transplant, Use of zidovudine for the treatment of human immunodeficiency
virus (HIV) (other causes of anemia, such as iron/folate/vitamin B12 deficiency
have been eliminated), Surgery patients at high risk for perioperative blood loss,
Cancer chemotherapy, Use of ribavirin or interferon therapy for Hepatitis C,
Myelodysplastic syndrome. Hemoglobin level at initiation of therapy is <10
g/dL OR for patients currently maintained on therapy, hemoglobin leven is < 11
g/dL in dialysis patients with chronic kidney disease, < 10 g/dL in non-dialysis
patients with chronic kidney disease, or < 12 g/dL in patients treated for other
indications

Epogen: diagnosis or indication for the requested medication is anemia due to one
of the following: Chronic kidney disease/renal failure, Post-renal transplant, Use
of zidovudine for the treatment of human immunodeficiency virus (HIV) (other
causes of anemia, such as iron/folate/vitamin B12 deficiency have been
eliminated), Surgery patients at high risk for perioperative blood loss, Cancer
chemotherapy, Use of ribavirin or interferon therapy for Hepatitis C,
Myelodysplastic syndrome. Hemoglobin level at initiation of therapy is <10
g/dL OR for patients currently maintained on therapy, hemoglobin leven is < 11
g/dL in dialysis patients with chronic kidney disease, < 10 g/dL in non-dialysis
patients with chronic kidney disease, or < 12 g/dL in patients treated for other
indications. AND patient has had a documented side effect, allergy, or treatment
failure to both Aranesp and Procrit.

Mircera: The diagnosis or indication for the requested medication is anemia due to
chronic kidney disease/renal failure AND Hemoglobin level at initiation of
therapy is <10g/dl OR For patients currently maintained on therapy, hemoglobin
level is <11 g/dL in dialysis patients with chronic kidney disease, <10 g/dL in
non-dialysis patients with chronic kidney disease, or <12 g/dL in patients treated
for other indications AND The patient has had a documented side-effect, allergy,
or treatment failure to both Aranesp and Procrit

E|oogen® (epoetin alpha)
Mircera® (methoxypolyethylene glycol-epoetin
beta)
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ANKYLOSING SPONDYLITIS: INJECTABLES

**Self-injectables (Enbrel®, Cimzia®, Humira® and Simponi®) must be obtained through Specialty Pharmacy Provider,

Briova®* Length of Authorization: Initial PA 3 months; 12 months thereafter

PREFERRED AFTER CLINICAL Cimzia® (certolizumab pegol)
CRITERIA ARE MET (Quantity limit = 1 kit/28 days (starter X 1, then
regular))
Cosentyx® (secukinumab) subcutaneous (Quantity limit
ENBREL® (etanercept) = 8 pens or vials month one, then 4 pens or vials
Qty Limit = 4 syringes/28 days(50 mg), 8 monthly)

Syringes/28 days (25 mg) Remicade® (infliximab)

HUMIRA® (adalimumab)

Qty Limit = 2 syringes/28 days Simponi® (golimumab) Subcutaneous

Qty Limit = 1 of 50 mg prefilled syringe or
autoinjector/28 days)

Humira: patient has a diagnosis of ankylosing spondylitis (AS) and has already
been stabilized on Humira. OR patient has a confirmed diagnosis of AS, and
conventional NSAID treatment and DMARD therapy (e.g. methotrexate therapy)
resulted in an adverse effect, allergic reaction, inadequate response, or
treatment failure. If methotrexate is contraindicated, another DMARD should be
tried. Notes: Approval should be granted in cases where patients have been
treated with infliximab but have lost response to therapy.

Enbrel: patient has a diagnosis of ankylosing spondylitis (AS) and has already been
stabilized on Enbrel. OR diagnosis is AS, and conventional NSAID treatment
and DMARD therapy (e.g. methotrexate therapy) resulted in an adverse effect,
allergic reaction, inadequate response, or treatment failure. If methotrexate is
contraindicated, another DMARD should be tried.

Cimzia, Cosentyx, Remicade, Simponi: patient has a diagnosis of ankylosing
spondylitis (AS) and has already been stabilized on the medication being
requested OR diagnosis is AS, and conventional NSAID treatment and DMARD
therapy (e.g. methotrexate therapy) resulted in an adverse effect, allergic
reaction, inadequate response, or treatment failure. If methotrexate is
contraindicated, another DMARD should be tried. AND the prescriber must
provide a clinically valid reason why BOTH Humira and Enbrel cannot be used.

Additional criteria for Cosentyx and Simponi: Patient must be > 18 years of age.
Safety and efficacy has not been established in pediatric patients.

* Patients with documented diagnosis of active axial involvement should have a trial
with two NSAIDs, but a trial with DMARD is not required. If no active axial
skeletal involvement, then NSAID trial and a DMARD trial are required (unless
otherwise contraindicated) prior to receiving Humira, Cimzia, Cosentyx, Enbrel,
Remicade, or Simponi.

ANTI-ANXIETY: ANXIOLYTICS

BENZODIAZEPINE

CHLORDIAZEPOXIDET (formerly Librium®) alprazolamt (compare to Xanax®)

CLONAZEPAM; (compare to Klonopin®) (QL = 4 tablets/day)
(QL = 4 tabs/day except 2 mg ( QL = 3 tabs/day))

®
CLONAZEPAM ODT (formerly Klonopin Wafers®) alprazolam ERY, alprazolam XR™ (compare to Xanax
(QL = 4 tabs/day except 2 mg (QL = 3 tabs/day)) XR®)

DIAZEPAMT (compare to Valium®) (QL = 2 tablets/day)
alprazolam ODT+ (compare to Niravam®)

Non-preferred Benzodiazepines (except for alprazolam ODT, Klonopin Wafers,
Niravam & Intensol Products): patient has a documented side effect, allergy,
or treatment failure to at least 2 preferred benzodiazepine medications. (If a
product has an AB rated generic, there must also be a trial of the generic
formulation)

Alprazolam ODT and Niravam: patient has a documented side effect, allergy, or
treatment failure to at least 2 preferred benzodiazepine medications. (If a
product has an AB rated generic, there must also be a trial of the generic
formulation). OR patient has a medical necessity for disintegrating tablet
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LORAZEPAMT (compare to Ativan®)
(QL = 4 tablets/day)

OXAZEPAMT (formerly Serax®)

NON-BENZODIAZEPINE
BUSPIRONET (formerly Buspar®)
HYDROXYZINE HYDROCHLORIDET (formerly

Atarax®)
HYDROXYZINE PAMOATEY (compare to

Vistaril®) (all strengths
except 100 mg)

MEPROBAMATET (formerly Miltown®)

ORAL

Vitamin K Antagonist
WARFARIN ¥ (compare to Coumadin®)

Direct Thrombin Inhibitor

PRADAXA® (dabigatran etexilate)
(Quantity Limit = 2 capsules/day)

(QL = 3 tablets/day)

Alprazolam Intensol® (alprazolam concentrate)

Ativan®* (lorazepam)
(QL =4 tablets/day)

ClorazepateT tabs (compare to Tranxene T®)

Diazepam Intensol® (diazepam concentrate)

Klonopin®* (clonazepam)
(QL = 4 tabs/day except 2 mg (QL = 3 tabs/day))

Lorazepam Intensol® (lorazepam concentrate)

Niravam® (alprazolam ODT)
(QL = 3 tablets/day)

Tranxene T&* (clorazepate tablets)
Valium®* (diazepam)

Xanax® (alprazolam)
(QL = 4 tablets/day)

Xanax XR® (alprazolam XR)
(QL =2 tablets/day)

Hydroxyzine Pamoatet (100 mg strength ONLY)
(compare to Vistaril®)
Vistaril®* (hydroxyzine pamoate)

ANTICOAGULANTS

Coumadin®= (warfarin)

Savaysa® (edoxaban) (Quantity limits=1 tablet/daily

administration (i.e. inability to swallow tablets) AND patient has a documented
side effect, allergy or treatment failure to clonazepam ODT.

Alprazolam Intensol, Diazepam Intensol, and Lorazepam Intensol: patient has a
medical necessity for the specialty dosage form (i.e. swallowing disorder). AND
the medication cannot be administered by crushing oral tablets.

Hydroxyzine Pamote 100mg strength ONLY': patient is unable to use generic
50mg capsules

Vistaril: patient has a documented intolerance to the generic formulation.

PA Requests to Exceed QL: all requests will be referred to the DVHA Medical
Director for review unless (a) the medication is being prescribed for acute
alcohol withdrawal for a maximum 10 day supply or (b) the patient has been
started and stabilized on the requested quantity for treatment of a seizure
disorder.

Coumadin: patient has been started and stabilized on the requested medication OR
patient has had a documented intolerance to generic warfarin.

Savaysa: Diagnosis or indication is nonvalvular atrial fibrillation or the indication is
treatment of DVVT or PE following 5-10 days of parenteral anticoagulation or the
indication is reduction of risk of recurrent DVT or PE following initial therapy
AND creatinine clearance is documented to be < 95 ml/min AND prescriber has
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Factor Xa Inhibitor provided another clinically valid reason why generic warfarin, Pradaxa, Xarelto
Eliquis® (apixaban) or Eliquis cannot be used. A yearly creatinine clearance is required with renewal

(Quantity Limit = 2 tablets/day) of PA request
(Quantity limit 5mg = 4 tablets/day for 7 days if
indication is treatment of DVT
or PE)(followed by 5 mg twice daily)

XARELTO® (rivaroxaban)

(10mg- Quantity Limit = 1 tablet/day, maximum 30
day supply to complete
total 35 days/every 180 days)

(15m & 20mg -Quantity Limit = 1 tablet/day)

(Quantity limit 15 mg = 2 tablets/day for 21 days if
indication is treatment of DVT or PE) ( followed
by 20mg once daily)

Starter Pack (15 mg/20 mg)
(Quantity Limit = 51 tablets/30 days)

INJECTABLE
UNFRACTIONATED HEPARIN INJECTABLE n/a Arixtra: patient has a documented intolerance to generic fondaparinux.
HEPARINT Lovenox: patient has a documented intolerance to generic enoxaparin

Innohep: diagnosis is treatment of acute, symptomatic deep vein thrombosis (DVT)
with or without pulmonary embolism, administered in conjunction with warfarin
sodium AND patient does not have a bleeding disorder or documented heparin-
induced thrombocytopenia (HIT) AND prescriber must provide a clinically valid

® ) reason why one of Lovenox, Fragmin, or fondaparinux cannot be used OR

Innohep™ (tinzaparin) patient has been started and stabilized on the requested medication in conjunction

with warfarin

LOW MOLECULAR WEIGHT HEPARINS
INJECTABLE

ENOXAPARIN f (compare to Lovenox®)
(QL =2 syringes/day calculated in ml volume)

FRAGMIN® (dalteparin)

LOVENOX® (enoxaparin) (QL = 2 syringes/day
calculated in ml volume)

SELECTIVE FACTOR XA INHIBITOR

INJECTABLE
FONDAPARINUX (compare to Arixtra®) Arixtra®” (fondaparinux)
ANTICONVULSANTS
ORAL
Aptiom® (eslicarbazepine acetate) Aptiom: .The paltient has been s_tgrte((ij ar:jd stabili_zed_;)_n the riquestnek)qlrneQication
CARBAMAZEPINE+ Tablets (compare to Tegretol®) QL = 1 tab/day (200, 400 and 800 mg) and 2 tabs/day (Note: Samples are not considered adequate justification for stabilization.) OR
CARBAMAZEPINE Capsules (compare to Carbatrol®) (600 mg) the diagnosis is ad Ju_nctlve therapy of partlal-onset_selzu'res and the patient has
® ) e had a documented side effect, allergy, treatment failure/inadequate response or a
Banzel™ (rufinamide) contraindication to at least TWO preferred anticonvulsants, one of which is

CARBAMAZEPINE extended release 1 (compare to
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Tegretol XR®)
CELONTIN® (methsuxamide)

CLONAZEPAMT (compare to Klonopin®)
QL = 4 tablets/day

CLONAZEPAM ODTY (formerly Klonopin Wafers®)
QL = 4 tablets/day

DEPAKOTE SPRINKLES® (divalproex sodium caps)
DIAZEPAMY (compare to Valium®)

DILANTIN® (phenytoin) chewable tablets, capsules

DIVALPROEX SODIUM + (compare to Depakote®)
DIVALPROEX SODIUM ERf (compare to Depakote

ER®)
EPITOL (carbamazepine)

ETHOSUXAMIDEY (compare to Zarontin®)
GABAPENTIN¥ 100 mg, 300 mg, 400 mg capsules,
600 mg, 800 mg
tablets, 250 mg/5 ml oral solution (compare to

Neurontin®)
GABITRIL® (tiagabine)

LAMOTRIGINE chew tabs (compare to Lamictal®
chew tabs)

LAMOTRIGINEf tabs (compare to Lamictal® tabs)
LEVETIRACETAMY tabs (compare to Keppra® tabs)

LEVETIRACETAMY oral soln (compare to Keppra®
oral soln)

OXCARBAZEPINET tablets (compare to Trileptal®)
OXCARBAZEPINE  oral suspension (compare to

Trileptal®)
PEGANONE® (ethotoin)
PHENYTEK® (phenytoin)
PHENYTOINfY (compare to Dilantin®)
PHENYTOIN EXf¥ cap (compare to Phenytek®)
PRIMIDONE (compare to Mysoline®)

TEGRETOL XR® (carbamazepine) 100 mg ONLY
TOPIRAMATE ER

TOPIRAMATES tabs (compare to Topamax® tabs)

TOPIRAMATET sprinkle caps (compare to Topamax®

QL = 8 tabs/day (400 mg) and 16 tabs/day (200 mg)

Banzel® (rufinamide) oral suspension

QL = 80 ml/day (3,200 mg/day)

Carbatrol® (carbamazepine) capsules
Chlorazepate (compare to Tranxene-T®) tablets

Depakene®* (valproic acid)
Depakote®* (divalproex sodium)

Depakote ErR®* (divalproex sodium)
divalproex sodium capsules  (compare to Depakote

Sprinkles®)
Dilantin® (phenytoin) suspension

felbamatet (compare to F elbatol®)

Felbatol® (felbamate)

chompa® (perampanel) tablets QL = 1 tablet/day
Keppra®* (levetiracetam) tablets, oral solution
Keppra XR® (levetiracetam extended release)

Klonopin®* (clonazepam)
QL = 4 tablets/day

Lamictal®” tabs (lamotrigine tabs)
Lamictal®” chew tabs (lamotrigine chew tabs)

Lamictal ODT® (lamorigine orally disintegrating
tablets)

Lamictal XR® tablets (lamotrigine extended release)

lamotrigine ERT (compare to Lamictal XR®)
lamotrigine ODT (compare to Lamictal ODT®)

levetiracetam ER (compare to Keppra XR®)

Lyrica® (pregabalin) § cap (Quantity Limit =3
capsules/day)

Lyrica® (pregabalin) oral solution

Mysoline®* (primidone)

Neurontin®* (gabapentin) capsules, tablets and solution

onfi® (clobazam) Oral Suspension 2.5 mg/ml
(Quantity limit = 16 ml/day)

onfi® (clobazam) Tablets

(Quantity Limit = 3 tabs/day (10 mg), 2 tabs/day (20
mg))

oxtellar® XR (oxcarbazapine ER) tablet

oxcarbazepine.

Carbatrol, Depakene, Depakote, Depakote ER, Dilantin Suspension, Keppra
tabs or oral solution, Klonopin, Klonopin Wafers, Lamictal tabs or chew
tabs, Mysline, Neurontin caps, tabs, sol, Tegretol XR (200mg & 400mg),
Topamax tabs, Topamax sprinkles, Trileptal tabs, Zarontin, Zonegran:
patient has been started and stabilized on the requested medication. (Note:
samples are not considered adequate justification for stabilization) OR patient
has had a documented intolerance to the generic equivalent of the requested
medication.

Benzel: diagnosis or indication is treatment of Lennox-Gastaut Syndrome. AND
patient has had a documented side effect, allergy, treatment failure/inadequate
response or a contraindication to at least TWO preferred anticonvulsants used for
the treatment of Lennox-Gastaut syndrome (topiramate, lamotrigine, valproic
acid) AND for approval of the oral suspension, patient must be unable to use
Benzel tabs (i.e. swallowing disorder)

Felbamate, Felbatol: patient information/consent describing aplastic anemia and
liver injury has been completed AND patient has been started and stabilized on
the requested medication. (Note: samples are not considered adequate
justification for stabilization). Additionally, if brand is requested, the patient has
a documented intolerance to the generic product. OR diagnosis is adjunctive
therapy of partial-onset seizures or Lennox-Gastaut seizures and the patient has
had a documented side effect, allergy, treatment failure/inadequate response or a
contraindication to at least THREE preferred anticonvulsants. Additionally, if
brand is requested, the patient has a documented intolerance to the generic
product.

Divalproex sodium capsules (sprinkles) and tiagabine generic: patient has been
started and stabilized on the requested medication. (Note: samples are not
considered adequate justification for stabilization). OR patient has had a
documented intolerance to the brand name product.

Keppra XR, Lamictal XR, lamotrigine ER, levetiracetam ER, Oxtellar XR:
patient has been unable to be compliant with or tolerate twice daily dosing of the
immediate release product. Additionally, if brand Keppra XR or Lamictal XR is
requested, the patient has a documented intolerance to the generic product.

Lamictal ODT, lamotrigine ODT: medical necessity for a specialty dosage form
has been provided AND lamotrigine chewable tabs cannot be used. For approval
of brand Lamictal ODT, the patient must have a documented intolerance to the
generic equivalent.

Spritam: medical necessity for a specialty dosage form has been provided AND
patient must have a documented intolerance to levetiracetam oral solution.

Lyrica caps, Lyrica oral solution: patient has a diagnosis of epilepsy OR patient
has had a documented side effect, allergy, or treatment failure to TWO drugs
from the following: gabapentin, tricyclic antidepressant, SSRI antidepressant,
SNRI antidepressant, miscellaneous antidepressant, cyclobenzaprine or Savella,
if medication is being used for fibromyalgia. (This indication not processed via
automated step therapy). OR if the diagnosis is for post-herpetic neuralgia or
neuropathic pain, there is a documented side effect, allergy or treatment failure to
TWO drugs from the following: tricyclic antidepressant, gabapentin, or SNRI,
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Sprinkles)
VALPROIC ACID+ (compare to Depakene®)
ZONISAMIDE+ (compare to Zonegran®)

RECTAL
DIASTAT® (diazepam rectal gel)

Potiga® (ezogabine) tablets

(Quantity limit = 9 tablets/day (50mg), 3 tablets/day

(all others)
Qudexy® XR (topiramate) capsules
Sabril® (vigabatrin)
Spirtam® (levetiracetam) tablets for oral suspension

Tegretol®* (carbamazepine)

Tegretol xR® (carbamazepine) (200 and 400 mg
strengths)

tiagabinet (compare to Gabitril®)

Topamax®* (topiramate) tablets

Topamax®* (topiramate) Sprinkle Capsules
Tranxene-T®" (clorazepate) tablets

Trileptal®* tablets (oxcarbazepine)
TRILEPTAL® oral suspension (oxcarbazepine)

Trokendi XR® (topiramate SR 24hr) Capsules
(Quantity limit = 2 caps/day (200mg), 1 cap/day all
others)

Vimpat® (lacosamide) tablets, oral solution

Zarontin®* (ethosuxamide)
Zonegran®* (zonisamide)

Diazepam rectal gel

AND if the request is for the oral solution, the patient is unable to use Lyrica

capsules (i.e. swallowing disorder)

Onfi: patient has been started and stabilized on the requested medication (Note:
samples are not considered adequate justification for stabilization) OR diagnosis
or indication is adjunctive treatment of Lennox-Gastaut Syndrome. AND patient
has had a documented side effect, allergy, treatment failure/inadequate response
or a contraindication to at least TWO preferred anticonvulsants used for the
treatment of Lennox-Gastaut syndrome (topiramate, lamotrigine, valproic acid)
OR diagnosis or indication is adjunctive treatment of refractory epilepsy (may
include different types of epilepsy) AND patient has had a documented side
effect, allergy, treatment failure/inadequate response or a contraindication to at
least THREE preferred anticonvulsants.

Chlorazepate, Fycompa, Potiga: patient has been started and stabilized on the
requested medication (Note: samples are not considered adequate justification for
stabilization) OR diagnosis is adjunctive therapy or partial-onset seizures OR
diagnosis is adjunctive therapy for primary generalized tonic-clonic seizures
(Fycompa only) AND the patient has had a documented side effect, allergy,
treatment failure, inadequate response, or a contraindication to at least TWO
preferred anticonvulsants. Sabril: prescriber and patient are registered with the
SHARE program AND diagnosis is infantile spasms OR patient is > 16 years old
and the indication is adjunctive therapy in refractory complex partial seizures and
failure of THREE other preferred anticonvulsants.

Trileptal oral suspension: patient has been started and stabilized on the requested
medication. (Note: samples are not considered adequate justification for
stabilization). OR patient has had a documented intolerance to the generic
product.

Trokendi XR, Qudexy XR: patient has failed treatment with topiramate ER

Vimpat: patient has been started and stabilized on the requested medication (Note:
samples are not considered adequate justification for stabilization) OR diagnosis
is monotherapy adjunctive therapy of partial-onset seizures and the patient has
had a documented side effect, allergy, treatment failure/inadequate response or a
contraindication to at least TWO preferred anticonvulsants AND if the request is
for the oral solution, the patient is unable to use Vimpat tables (eg. swallowing
disorder).

PA Requests to Exceed QL for clonazepam/clonazepam ODT or Klonopin: all

requests will be referred to the DVHA Medical Director for review unless the

patient has been started and stabilized on the requested quantity for treatment of

a seizure disorder.

Diazepam Rectal Gel: patient has been started and stabilized on the requested
medication. (Note: samples are not considered adequate justification for
stabilization) OR patient has had a documented intolerance to Diastat rectal gel.
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PHENELZINE SULFATE (compare to Nardil®)
FDA maximum recommended dose = 90 mg/day

TRANYLCYPROMINE (compare to Parnate®)
FDA maximum recommended dose = 60 mg/day

ANTIDEPRESSANTS
MAO INHIBITORS - Length of Authorization: Duration of Need for Mental Health Indications

Emsam® (selegiline) (QL = 1 patch/day)
Marplan® (isocarboxazid)

Nardil®* (phenylzine)
FDA maximum recommended dose = 90 mg/day

Parnate®* (tranylcypromine)
FDA maximum recommended dose = 60 mg/day

Marplan: patient has been started and stabilized on the requested medication
(Note: samples are not considered adequate justification for stabilization). OR
patient has had a documented side effect, allergy, or treatment failure to
phenelzine and tranylcypromine.

Nardil, Parnate: patient has had a documented intolerance to generic equivalent
product.

Emsam: patient has had a documented side effect, allergy, or treatment failure with
at least 3 antidepressants from 2 of the major antidepressants classes
(Miscellaneous, SNRIs, SSRIs, and Tricyclic Antidepressants). OR patient is
unable to tolerate oral medication.

MISCELLANEOUS - Length of Authorization: Duration of Need for Mental Health Indications, 1 Year for Other Indications

BUPROPION SRY (compare to Wellbutrin SR®)
FDA maximum recommended
dose = 400mg/day

BUPROPION XL (compare to Wellbutrin XL®)
FDA maximum recommended dose = 450 mg/day

BUPROPIONT (compare to Wellbutrin®)

FDA maximum recommended dose = 450 mg/day
MAPROTILINEf

FDA maximum recommended dose = 225 mg/day

MIRTAZAPINEY (compare to Remeron®)

FDA maximum recommended dose = 45 mg/day

MIRTAZAPINE RDT (compare to Remeron Sol-
Tab®)

FDA maximum recommended dose = 45 mg/day

TRAZODONE HCLf (formerly Desyrel®)
FDA maximum recommended dose = 600 mg/day

Aplenzin® (bupropion hydrobromide) ER tablets
Quantity Limit = 1 tablet/day

Trintellix® (vortioxetine) Tablet

Quantity Limit = 1 tablet/day

Forfivo XL® (bupropion SR 24hr) 450 mg tablet
FDA maximum recommended dose = 450 mg/day
Quantity Limit = 1 tablet/day

Nefazodonet

FDA maximum recommended dose = 600 mg/day

Remeron®= (mirtazapine)

FDA maximum recommended dose = 45 mg/day
Remeron Sol Tab®* (mirtazapine RDT)

FDA maximum recommended dose = 45 mg/day
Viibryd® (vilazodone) Tablet

Quantity Limit = 1 tablet/day

Wellbutrin SR®* (bupropion SR)

FDA maximum recommended dose = 400mg/day

Wellbutrin XL®* (bupropion XL)
FDA maximum recommended dose = 450 mg/day

Criteria for approval for ALL non-preferred drugs: The patient has been started
and stabilized on the requested medication. (Note: samples are not considered
adequate justification for stabilization.) OR The patient meets additional criteria
as outlined below.

Aplenzin: The patient has had a documented side effect, allergy, or in adequate
response to at least 3 different antidepressants from the SSRI, SNRI and/or
Miscellaneous Antidepressant categories (may be preferred or non-
preferred), one of which must be bupropion XL.

Forfivo XL: The patient is unable to take the equivalent dose as generic bupropion
XL

Nefazodone: The patient has had a documented side effect, allergy, or inadequate
response to at least 3 different antidepressants from the SSRI, SNRI and/or
Miscellaneous Antidepressant categories (may be preferred or non-preferred)

Remeron, Remeron SolTab, Wellbutrin SR, and Wellbutrin XL: The patient has
had a documented intolerance to the generic formulation of the requested
medication.

Trintellix, Viibryd: The diagnosis or indication is MDD AND The patient has had
a documented side effect, allergy, or inadequate response (defined by at least 4
weeks of therapy) to at least 3 different antidepressants from the SSRI, SNRI,
and/or Miscellaneous Antidepressant categories (may be preferred or non-
preferred.

Note: After a 4-month lapse in use of a non-preferred agent for a mental health
indication, or if there is a change in therapy, a lookback through claims
information will identify the need to re-initiate therapy following the PDL and
clinical criteria.
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SNRI - Length of Authorization: Duration of Need for Mental Health Indications, 1 Year for Other Indications

VENLAFAXINE ERf capsule (compare to Effexor

XR®) :

FDA maximum recommended dose = 225
mg/day, Quantity limit = 1 capsule/day (37.5 mg &
75 mg)

Cymbalta® (duloxetine) Capsule

FDA maximum recommended dose = 120
mg/day(MDD and GAD), 60 mg/day all others

Quantity limit = 2 capsules/day

Desvenlafax ER (desvenlafaxine fumarate SR 24hr)
Tablet

FDA maximum recommended dose = 400 mg/day,

Quantity limit = 1 tablet/day (50 mg tablet only)

Desvenlafaxine ER® (desvenlafaxine base SR)
FDA maximum recommended dose = 400 mg/day,
Quantity limit = 1 tablet/day (50 mg tablet only)

Duloxetinet (compare to Cymbalta®) Capsule

FDA maximum recommended dose = 120 g/day(MDD
and GAD), 60 mg/day all others Quantity limit =2
capsules/day

Effexor XR® (venlafaxine XR) capsule

FDA maximum recommended dose = 225 mg/day,
Quantity limit = 1 capsule/day (37.5 mg & 75 mg)

Fetzima® (levomilnacipran ER) capsule
FDA maximum recommended dose = 120 mg/day
Quantity limit = 1 capsule/day

Fetzima® (levomilnacipran ER) capsule titration pack

(QL =1 pack per lifetime)

FDA maximum recommended dose = 120 mg/day

Irenka 40mg (duloxetine) capsules FD maximum
recommended dose = 120g/day (MDD and GAD),
60mg/day all others, QL = 2 caps/day.

Khedezla® (desvenlafaxine base SR)
FDA maximum recommended dose = 400 mg/day,
Quantity limit = 1 tablet/day (50 mg tablet only)

Pris.tiq® § (desvenlafaxine succinate SR)
FDA maximum recommended dose = 400 mg/day,
Quantity limit = 1 tablet/day (50 mg tablet only)

Venlafaxine ER®T tablet

FDA maximum recommended dose = 225 mg/day,
Quantity limit = 1 tablet/day (37.5 mg & 75 mg)
venlafaxine IR 18

FDA maximum recommended dose = 225 mg/day

Criteria for approval of ALL non-preferred drugs: The patient has been started
and stabilized on the requested medication. (Note: samples are not considered
adequate justification for stabilization.) OR The patient meets additional criteria
as outlined below.

Venlafaxine IR: The patient has had a documented side effect, allergy, or
inadequate response to at least 2 different antidepressants.

Venlafaxine ER tablet (generic), Effexor XR Capsule (brand): The patient has
had a documented intolerance to generic venlafaxine ER caps.

Fetzima, Pristiq: The diagnosis or indication is Major Depressive Disorder (MDD)
AND The patient has had a documented side effect, allergy, or inadequate
response to at least 3(three) different antidepressants, one of which must be
Venlafaxine ER capsule.

Desvenlafaxine ER, Khedezla: The patient has had a documented side effect,
allergy, or inadequate response to at least 2 different antidepressants , one of
which must be venlafaxine ER capsule AND The patient has had a documented
intolerance with Pristiq.

Duloxetine:

Depression: The patient has had a documented side effect, allergy, or inadequate
response to at least 2 different antidepressants, one of which must be venlafaxine
ER capsule.

Generalized Anxiety Disorder: The patient has had a documented side effect,
allergy, or inadequate response to at least TWO different antidepressants from
the SSRI, SNRI and/or TCA categories (may be preferred or non-preferred) or
ONE antidepressant from the SSRI, SNRI and/or TCA categories (may be
preferred or non-preferred) and buspirone.

Neuropathic pain: The patient has had a documented side effect, allergy, or
treatment failure to TWO drugs in the tricyclic antidepressant (TCA) class and/or
anticonvulsant class.  (this indication not processed via automated step therapy).

Non-neuropathic musculoskeletal pain (osteoarthritis, chronic low back pain):
The patient has had a documented side effect, allergy, inadequate response or
contraindication to acetaminophen (Tylenol®) AND at least TWO nonsteroidal
anti-inflammatory drugs (NSAIDs) (oral and/or topical). (this indication not
processed via automated step therapy)

Fibromyalgia: The patient has had a documented side effect, allergy, or treatment
failure to TWO drugs from the following: gabapentin, tricyclic antidepressant,
SSRI antidepressant, SNRI antidepressant, miscellaneous antidepressant,
cyclobenzaprine, Lyrica® or Savella®.(this indication not processed via
automated step therapy)

Note: After a 4-month lapse in use of a non-preferred agent for a mental health
indication, or if there is a change in therapy, a lookback through claims
information will identify the need to re-initiate therapy following the PDL and
clinical criteria.

Cymbalta, Irenka: Must meet criteria for duloxetine (above) AND have a clinically
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compelling reason why the dosing needs cannot be accomplished with generic
duloxetine.

SSRIs — Length of Authorization: Duration of Need for Mental Health Indications, 1 Year for Other Indications

CITALOPRAM; (compare to Celexa®)
FDA maximum recommended dose = 40 mg/day

ESCITALOPRAMT (compare to Lexapro® TABLETS
FDA maximum recommended dose = 20mg/day
QL = 1.5 tabs/ day (5mg & 10mg tabs)

FLUOXETINEf (compare to Prozac®)  CAPSULES,

SOLUTION
FDA maximum recommended dose = 80 mg/day

FLUVOXAMINEF (formerly Luvox®)
FDA maximum recommended dose = 300 mg/day

PAROXETINE tabletf (compare to Paxil®)
FDA maximum recommended dose = 60 mg/day

SERTRALINE+ (compare to Zoloft®)
FDA maximum recommended dose = 200 mg/day,
Quantity limit = 1.5 tabs/day (25 mg & 50 mg tabs)

Brisdelle® (paroxetine)

Quantity Limit = 1 capsule/day

Celexa®* (citalopram)

FDA maximum recommended dose = 40 mg/day

escitalopramt solution (compare to Lexapro® solution)

FDA maximum recommended dose = 20 mg/day,

Fluoxetine®Tablets
FDA maximum recommended dose = 80 mg/day

fluoxetinet 90 mg (compare to Prozac Weekly®)
FDA maximum recommended dose = 90 mg/week

Lexapro® (escitalopram)
FDA maximum recommended dose = 20 mg/day,
Quantity limit = 1.5 tabs/day (5 mg & 10 mg tabs)

fluvoxamine CRt (compare to Luvox CR®)
FDA maximum recommended dose = 300 mg/day,
Quantity limit = 2 capsules/day

paroxetine suspensiont (compare to Paxil® susp)
FDA maximum recommended dose = 60 mg/day

Paroxetine CRY (compare to Paxil CR®)
FDA maximum recommended dose = 75 mg/day

Paxil®* (paroxetine) FDA maximum recommended

dose = 60 mg/day
Paxil® suspension (paroxetine)
FDA maximum recommended dose = 60 mg/day
Paxil CR® (paroxetine CR)
FDA maximum recommended dose = 75 mg/day
Pexeva® (paroxetine)
FDA maximum recommended dose = 60 mg/day

Prozac®=* (fluoxetine)
FDA maximum recommended dose = 80 mg/day

Prozac Weekly® (fluoxetine)
FDA maximum recommended dose = 90 mg/week

Sarafem® (fluoxetine pmdd)

FDA maximum recommended dose = 80 mg/day
Zoloft®* (sertraline)

FDA maximum recommended dose = 200 mg/day,

Celexa, fluvoxamine CR, Lexapro, Paxil tablet, Pexva, Paroxetine CR, Paxil
CR, Prozac, Sarafem, Zoloft: The patient had a documented side effect,
allergy, or treatment failure with 2 preferred SSRIs. One trial must be the generic
formulation or IR formulation if CR formulation requested.

Brisdelle: The indication for use is moderate to severe vasomotor symptoms (VMS)
associated with menopause. AND The patient has tried and failed generic
paroxetine.

Paroxetine suspension, Paxil suspension, Escitalopram solution, Lexapro
solution: The patient has a requirement for an oral liquid dosage form. AND The
patient had a documented side effect, allergy, or treatment failure with 2
preferred SSRIs. If the request is for the brand product, the patient also has a
documented intolerance to the generic equivalent.

Fluoxetine tablet: Prescriber must provide a clinically compelling reason why the
patient is unable to use capsules

Fluoxetine 90mg, Prozac Weekly: The patient has been started and stabilized on
the requested medication. (Note: samples are not considered adequate
justification for stabilization.) OR The patient failed and is not a candidate for

daily fluoxetine. AND The prescriber provides clinically compelling rationale for
once-weekly dosing. AND If the request is for Prozac Weekly, the patient has a
documented intolerance of fluoxetine 90 mg capsules.
Document clinically compelling information supporting the choice of a non-
preferred agent on a General Prior Authorization Form.
After a 4-month lapse in use of a non-preferred agent for a mental health
indication, or if there is a change in therapy, a lookback through claims
information will identify the need to re-initiate therapy following the PDL and
clinical criteria.
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Quantity limit = 1.5 tabs/day (25 mg & 50 mg tabs)

TRICYCLICS - Length of Authorization: Duration of Need for Mental Health Information, 1 Year for Other Indications

AMITRIPTYLINE# (formerly Elavil") Anafranil®* (clomipramine)
FDA maximum recommended dose = 300 mg/day ~\MiPramine Pamoatef capsules
AMOXAPINET (formerly Asendin®)
CLOMIPRAMINET (compare to Anafranil®)
DESIPRAMINET (compare to Norpramin®)

DOXEPIN{ (formerly Sinequan®)

IMIPRAMINET (compare to Tofranil®)

FDA maximum recommended dose = 300 mg/day

NORTRIPTYLINET (formerly Aventyl®,
compare to Pamelor®)

NORTRIPTYLINE Oral Solution

PROTRIPTYLINET

Norpramin®* (desipramine)
Pamelor®* (nortriptyline)
surmontil® (trimipramine)
Tofranil®* (imipramine)

ANTI-DIABETICS

ALPHA-GLUCOSIDASE INHIBITORS

ACARBOSET (compare to Precose®)
GLYSET® (miglitol)

Precose®* (acarbose)

BIGUANIDES & COMBINATIONS
SINGLE AGENT

METFORMINT (compare to Glucophage®)
METFORMIN XR7 (compare to Glucophage

Fortamet® (metformin ER Osmotic)
Glucophage®* (metformin)

XrR®) Glucophage XR®* (metformin XR)
RIOMET® (metformin oral solution) Glumetza® (metformin ER)
%FORMINT (comnpare o Metformin ER Osmotict (compare to Fortamet®)
Metaglip®) Glucovance®* (glyburide/metformin)
GLYBURIDE/METFORMINT (compare to Metaglip ®x (glipizide/metformin)
Glucovance®)

FDA maximum recommended dose = 300 mg/day

Criteria for approval of ALL non-preferred drugs: patient has been started and
stabilized on the requested medication. (Note: samples are not considered
adequate justification for stabilization.) OR the patient meets additional criteria
as outlined below.

Imipramine Pamoate: The patient has had a documented side ffect, allergy, or
treatment failure to 3 preferred TCAs, one of which must be imipramine tablets.

All other non-preferred agents: The patient has had a documented side effect,
allergy, or treatment failure to 2 or more preferred TCAs. One trial must be the
AB rated generic formulation if available

Limitation: Chlordiazepoxide/amitriptyline and amitriptyline/perphenazine
combinations are not covered. Generic agents may be prescribed separately.

Precose: patient must have a documented intolerance to generic acarbose

Fortamet, Glucophage XR, Glumetza, Metformin ER osmotic: patient has had a
documented intolerance to generic metformin XR (if product has an AB rated
generic, there must have been a trial of the generic)

Glucophage, Glucovance, Metaglip: patient has had a documented side effect,
allergy OR treatment failure with at least one preferred biguanide OR biguanide
combination product (if a product has an AB raged generic, the trial must be the
generic)
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DIPEPTIDYL PEPTIDASE (DPP-4) INHIBITORS

PREFERRED AFTER CLINICAL CRITERIA
ARE MET

SINGLE AGENT
JANUVIA® (sitagliptin) § (Quantity Limit = 1
tablet/day)

ONGLYZA® (saxagliptin)§ (Quantity limit=1
tablet/day)

COMBINATION

JANUMET® (sitagliptin/metformin) § (Quantity
Limit =2 tablets/day)

KOMBIGLYZE XR® (saxagliptin/metformin ER)
§ (Quantity limit=1 tab/day)

INSULINS

RAPID-ACTING INJECTABLE
HUMALOG® (insulin lispro)

NOVOLOG® (Aspart)
SHORT-ACTING INJECTABLE

HUMULIN R® (Regular)

NOVOLIN R® (Regular)
INTERMEDIATE-ACTING INJECTABLE

HUMULIN N® (NPH)

NON-PREFERRED AFTER CLINICAL

CRITERIA ARE MET

Nesina® (alogliptin) (Quantity limit=1 tablet/day)
Tradjenta® (linagliptin) (Quantity limit=1 tab/day)

Janumet XR® (sitagliptin/metformin ER)
(Qty limit=1 tab/day of 50/500 mg or 100/1000 mg or
2 tabs/day of 50/1000 mg)

Jentadueto® (linagliptin/metformin) (Quantity limit=2
tabs/day)

Kazano® (alogliptin/metformin) (Quantity limit=2
tabs/day)

Oseni® (alogliptin/pioglitazone) (Quantity limit=1
tab/day)

AFREZZA® INHALED (insulin human)
Apidra® (insulin glulisine)

Januvia, Onglyza: patient has had a documented side effect, allergy,
contraindication OR treatment failure with metformin

Nesina, Tradjenta: patient has had a documented side effect, allergy,
contraindication OR treatment failure with metformin AND patient has had a
documented side effect, allergy OR treatment failure with at least one preferred
DDP-4 agent.

Janumet: patient has had an inadequate response with Januvia OR Metformin
monotherapy OR patient has been started and stabilized on Januvia and
Metformin combination therapy.

Kazano: patient has had a documented side effect, allergy OR treatment failure with
at least one preferred DDP-4 combination agent.

Janumet XR: patient has had an inadequate response with Januvia OR
Metformin/Metformin XR monotherapy OR patient has been started and
stabilized on Januvia and Metformin/Metformin XR combination therapy AND
patient is unable to take Januva and Metformin/Metformin XR as the individual
separate agents.

Jentadueto: patient has had an inadequate response with Tradjenta OR Metformin
monotherapy OR patient has been started and stabilized on Tradjenta and
Metformin combination therapy AND the patent is unable to take Tradjenta and
Metformin as the individual separate agents.

Kombiglyze XR: patient has had an inadequate response with Onglyza OR
Metformin/Metformin XR monotherapy OR Patient has been started and
stabilized on Onglyza/Metformin XR combination therapy.

Oseni: patient is unable to take Nesina and Actos (pioglitazone) as the individual
separate agents (after meeting clinical criteria for each individual agent)

Apidra: patient has had a documented side effect, allergy OR treatment failure to
Novolog or Humalog

TOUJEO:

e Diagnosis of diabetes mellitus
AND

e  Prescription is initiated by an Endocrinologist
AND

e  The person is currently on insulin glargine U100 and cannot achieve
glycemic control (defined as hemoglobin Alc < 7%) because dose
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NOVOLIN N® (NPH)

LONG-ACTING ANALOGS INJECTABLE
LANTUS® (insulin glargine)

LEVEMIR® (insulin detemir)

MIXED INSULINS INJECTABLE
HUMULIN 70/30® (NPH/Regular)
NOVOLIN 70/30® (NPH/Regular)

NOVOLOG MiX 70/30® (Protamine/Aspart)
HUMALOG MIX 50/50® (Protamine/Lispro)
HUMALOG MIX 75/25® (Protamine/Lispro)

MEGLITINIDES
Single Agent

NATEGLINIDET (compare to Starlix®)

COMBINATION

PEPTIDE HORMONES

Preferred Agents After Clinical Criteria Are Met
Incretin Mimetics

TANZEUM @ (albiglutide)

vICTOZA® (liraglutide)
(Quantity Limit=3 pens/30 days)

Amylinomimetics

TOUJEO® (insulin glargine)

TRESIBA® FLEXTOUCH (insulin degludec)

Prandin® (replaglinide)
repaglinidef (compare to Prandin®)
Starlix®* (nateglinide)

Prandimet® (repaglinide/metformin)

Bydureon® (exenatide extended-release)
(Quantity Limit=4 vials/28 days)

Byetta® (exenatide)
(Quantity Limit =1 pen/30 days)

Trulicity® (dulaglutide)

Symlin® (pramlintide)
No Quantity Limit applies

SODIUM-GLUCOSE CO-TRANSPORTER 2 (SGLT2) INHIBITORS AND COMBINATIONS

increases cannot be tolerated due to at least one severe low blood sugar
event (requiring assistance from another) despite attempts at manipulating
dosing time or splitting the dose.

TRESIBA FLEXTOUCH: Diagnosis of diabetes mellitus AND prescription is

initiated in consultation with an Endocrinologist AND the patient must have

documented treatment failure with BOTH preferred agents.

AFREZZA INHALED INSULIN:

e Baseline PFT with FEV1 > 70 % predicted
Patient does not have underlying lung disease (Asthma, COPD)

e  Patient is a non-smoker or has stopped smoking more than six months
prior to starting Afrezza
Patient is currently using a long-acting insulin
Patient has failed to achieve HbA lc goal (defined as < 7%) on a short-
acting insulin in combination with a long-acting insulin

e Initial approval is for 3 months and improved glycemic control must be
documented for further approvals

Diabetes Mellitus Type 2 additional criteria
Patient is intolerant to, or is not a candidate for, or has failed to achieve HbAlc goal,
(defined as < 7%) despite therapy with two or more oral hypoglycemic agents

Starlix: patient has had a documented intolerance to generic nateglinide.

Prandin, Repaglinide: patient has been started and stabilized on the requested
medication OR patient has had a documented side effect, allergy OR treatment
failure with Starlix AND if the request is for Prandin, the patient has a
documented intolerance with generic repaglinide.

Prandimet: patient has been started and stabilized on Prandimet or on stable doses
of the separate agents OR patient has had an inadequate response with
repaglinide monotherapy.

Bydureon/Byetta/Trulicity: patient has a diagnosis of type 2 diabetes AND patient
is at least 18 years of age AND patient has had a documented side effect, allergy,
contraindication or treatment failure with metformin AND patient has a
documented side effect, allergy, contraindication, or treatment failure with

Victoza or Tanzeum (current users as of 05/29/2015 would be grandfathered)

Symlin: patient has a diagnosis of diabetes mellitus. AND patient is at least 18 years
of age. AND patient is on insulin.

Victoza/Tanzeum: patient has a diagnosis of type 2 diabetes. AND patient is at
least 18 years of age. AND patient has had a documented side effect, allergy,
contraindication or treatment failure with metformin.
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Preferred After Clinical Criteria Are Met
FARXIGA® (dapagliflozin )
(Quantity limit = 1 tablet/day)
INVOKANA® (canagliflozin) §
(Quantity limit = 1 tablet/day)

SULFONYLUREAS 2\° GENERATION

®
GLIMEPIRIDET (compare to Amaryl )

GLIPIZIDET (compare to Glucotr01®)

GLIPIZIDE ERfY (compare to Glucotrol XL®)

GLYBURIDET (compare to Diabeta®,
Micronase®)

GLYBURIDE MICRONIZED7 (compare to
Glynase® PresTab®)

THIAZOLIDINEDIONES & COMBINATIONS

Preferred After Clinical Criteria Are Met
SINGLE AGENT

PIOGLITAZONEST (compare to Actos®)§

COMBINATION
PIOGLITAZONE/GLIMEPIRIDET (compare to

Duetact®) § (Quantity Limit = 1 tablet/day)
PIOGLITAZONE/METFORMINT (Compare to

Actoplus Met®)s

Jardiance (empagliflozin)
(Quantity limit = 1 tablet/day)

GLYXAMBI® (empagliflozin/ linagliptin) (Quantity
limit = 1 tablet/day)

Invokamet (canagliflozin/metformin)
(Quantity limit = 1 tablet/day)

Synjardy® (empagliflozin/metformin) (Quantity Limit =

2 tablets/day)
Xigduo XR® (dapagliflozin & metformin ER)
(Quantity limit 5/1000mg = 2/day)
(Quantity limit All Other Strengths = 1/day)

Amaryl®* (glimepiride)

Diabeta®* (glyburide)

Glucotrol®* (glipizide)

Glucotrol XL®* (glipizide ER)

Glynase® PresTab®* (glyburide micronized)
Micronase®* (glyburide)

Actos® (pioglitazone)
Avandia® (rosiglitazone)

Actoplus Met® (pioglitazone/metformin)
Actoplus Met XR (pioglitazone/metformin ER)

Avandamet® (metformin/rosiglitazone maleate)
Avandaryl® (glimepiride/rosiglitazone maleate)

Duetact® (pioglitazone/glimepiride)
(Quantity Limit = 1 tablet/day)

Patient is 18 years of age or older AND patient has a diagnosis of type 2 diabetes
mellitus and has had an inadequate response to diet and exercise alone AND patient
has had a documented side effect, allergy, contraindication OR treatment failure
with metformin .

Jardiance additional criteria:
e  The patient has had a documented side effect, allergy, contraindication, or
treatment failure with Invokana or Farxiga

Invokamet/Xigduo XR® additional criteria:

e  The patient has documentation of a failure of therapy with the
combination of the single agent drugs Invokana plus metformin

Glyxambi additional criteria:

e  The patient has documentation of a failure of therapy with the
combination of the preferred SGL2 plus a preferred DPP-4 inhibitor

Synjardy® additional criteria: the patient has documentation of a failure of therapy

with the combination of the single agent drugs Jardiance plus metformin

Patient has had a documented side effect, allergy OR treatment failure with
glimperiride, AND glimepiride, AND glipizide/glipizide ER, and
glyburide/glyburide micronized.

Actos (pioglitazone), Actoplus Met, Duetact, Pioglitazone/Metformin: Patient
has been started and stabilized on the requested medication OR patient has had a
documented side effect, allergy, contraindication OR treatment failure with
metformin AND if the request is for brand Actos Met or Duetact, patient has a
documented intolerance to the generic product.

Actoplus Met XR: patient has been started AND stabilized on the requested
medication OR patient has had a documented treatment failure with generic
Metformin XR OR patient has had a documented treatment failure OR has been
unable to be adherent to a twice daily dosing schedule of Actoplus Met resulting
in a significant clinical impact.

Avandia: patient has been started and stabilized on the requested medication and
appears to be benefiting from it and the patient acknowledges that they
understand the risks OR patient is unable to achieve glycemic control using other
medications (including a documented side effect, allergy, contraindication or
treatment failure with metformin).
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ANTI-EMETICS

5HT3 ANTAGONISTS: Length of Authorization: 6 months for chemotherapy or radiotherapy; 3 months for hyperemesis gravadarum, 1 time for prevention of post-op
nausea/vomiting: see clinical criteria. Monthly quantity limits apply, PA required to exceed.

ONDANSETRONT Injection (vial and premix) Akynzeo® (nutupitant/palonosetron) Akynzeo: Has a diagnosis of nausea and vomiting associated with cancer
OI\(IEISJtikI)\;/SZ%I;jIZSSI;ITtabIet 4 mg (12 tabs/28 days), 8 mg  Asemet® (dolansetron) 50 mg (4 tabs/28 days) chemotherapy AND patient has a documented side effect, allergy, or treatment
® failure of a regimen consisting of a 5-HT3 antagonist, an NK1 antagonist, and
ONDANSETRON+ ODT 4 mg (12 tabs/28 days), §mg (6 Anzemet™ (dolansetron) 100 mg (2 tabs/28 days) dexamethasor?e g g 9
tabs/28 days Granisctront (formerly Kytril®) 1 mg (6 tabs/28 days) Anzemet: has a diagnosis of nausea and vomiting associated with cancer
Granisetront (formerly Kytril®) Injectable chemotherapy. AND patient has had a documented side effect, allergy, or
Ondansetront (generic) Oral Solution 4 mg/5 ml treatment failure to generic ondansetron.
Sancuso® 3.1 mg/24 hrs Transdermal Patch Granisetron: patient ha_s a diagnosis of nausea and vomiting associated_with cancer
(granisetron) (Qty Limit = 1 patch/28 days) chemoth